Go-kart2
PARTS CATALOGUE

Kinroad Xintian Motorcycle Manufacture Co., Ltd.

www.kinroad.com



it B

F T R S22 AN, BSTERRMZAL, DEERE. WRmEERIENLTE. I
SREELE, THREBENBR, EALNEE AR TaRERME. RERE LS
AR R P A SR BN AR. FEANE, FEEYN, FEEM.

FOREWORD

Please make reference to this book when you plan to purchase the parts. Any difference against the real
motorcycle,please do as per the real.To get information concerning a certain component part,first locate,by its
shape,the part in the illustration which show its fitting position,then find out the reference number of that part and
look it up in the corresponding table where all information about the part are provided,such as the name,part

number,quantity and/or its fitting relationship with other parts. Any modifications will not be informed ahead of

time.



FIG1
FIG2
FIG3
FIG4
FIGS
FIG6
FIG7
FIGS
| FIG9
FIG10
FIG11
FIG12

FIG13

CONTENTS

CYLINDER HEAD ASSY

CYLINDER ASSY

CRANKCASE ASSY(1)

CRANKCASE ASSY(2)

CRANKSHAFT CONROD & PISTON ASSY
CAMSHAFT ASSY

LEFT COVER ASSY

FAN COVER AND SHROUD ASSY

OIL PUMP ASSY

PRIVEN PULLEY AND CLUTCH SUBASSY
TRANSMISSION ASSY

ELECTRIC SYSTEM

ELECTRIC STARTER ASSY

F1G14

FIG15

FIG16

FIG17

FIGI18

FIG19

FIG20

FIG21

FIG22

FIG23

FIG24

FI1G25

DRIVE PULLEY SUBASSY
CARBURETOR

FRAME GROUP

STEERING SHAFT ASSY
SUSPENSION ARM ASSY

REAR CARGO RACK/SEAT/BELT
REAR m_ﬁﬂzm ARM ASSY.UPPER
ENGING/MUFFLER/AIR CLEANER
REAR SWING ARM

REAR HOUSING

WIRE HARNESS/ELECTRICAL

_ REVERSE ASSY



PARTS CATALOG

CYLINDER HEAD ASSY. CYLINDER HEAD ASSY.
NO. | PART NO. PART NAME aTY NO. | PART NO. PART NAME QTY
24 | M150-1001307 VALVE,EX 1 1 M150-1001320 | HEAD CYLINDER SUBASSY 1
2 | 98056-57713-00 | PLUG SPARK{CTHSA NGK) 1
3 M150-1001010 | GASKET CYLINDER HEAD 1
4 M150-1001004 | GASKET CARBURETOR INSULATOR 1
5 | M150-1001005 | INSULATOR CARBURETOR 1
6 | M150-1001210 | PIPE COMPIN 1
7 M150-1001220 | BAND INSULATOR 1
8 M150-1001103 | GASKET HEAD COVER 1
9 M150-1001201 | O-RING 27X2 1
10 | M150-1001001 | TUBE BREATHER 1
11 | M150-1001011 | BOLT STUD M6X18 2
12 | M150-1001006 | BOLT STUD M6X50 2
13 | M150-B-1003076 | BOLT FLANGE M6X25 4
14 | 95500-06001-KAS NUT FLANGE M6-ZN.G 2
16 | M150-1001100 | COVER COMP. GYLINDER HEAD 1
16 | M150-1001007 | PINDOWEL 10X16 2
17 | M150-1003007 | BOLT FLANGE MBX100,CYLINDER HEAD 2
18 | M150-1001301 | VALVE,IN 1
19 | M150-1001310 | SEAL VALVE STEM 2
20 | M150-1001302 | SEAT VALVE SPRING OUTER 2
21 | M150-1001303 | SPRING VALVE OUTER, INNER 2
22 | M150-1001305 | RETAINER VALVE SPRING 2
23 | M150-1001306 | COTTER VALVE 4




CYLINDER HEAD ASSY.




PARTS CATALOG

CYLINDER HEAD ASSY.

NO. PART NO. FART NAME aTY
1 M150-1002200 CYLINDER COMP. 1
2 M150-1002001 GASKET CYLINDER 1
3 90442-06000-KAT | WASHER SEALING 6 1
4 M150-1001007 PIN DOWEL 10X16 2
5 96001-06012-KAT [ BOLT FLANGE MBX12-ZN. D 1
6 M150-1002002 GASKET TENSIONER LIFTER 1
7 M150-1002100 LIFTER ASSY.TENSIONER 1
8 M150-1002300 GUIDE COMP. CAM CHAIN 1
g 96001-06020-KAT | BOLT FLANGE,6X20 2




CYLINDER ASSY.




CATALOG

CRANKCASE ASSY.(1)

NO. PART NO. PART NAME Q'TY
1 M150-1003101 COVER R CRANKCASE COMP. 1
2 M150-1003013 CRANKCASE COVER,GASKET 1
3 M150-1003104 | CAP TAPPET ADJUSTING HOLE 1
4 M150-1003120 SCREEN CIL FILTING 1
5 M180-1003102 | SRING QIL FILTING SCREEN 1
B M150-1003105 ‘GAUGE OIL LEVEL 1
7 M150-1003006 | CLAMPER AC GENERATOR CORD 1
8 M150-1003110 OIL SEAL 19.8X30X5 1
g M150-1003103 O-RING 30.8X3 1
10 M150-1003307 O-RING 18X3 1
11 M150-1003005 PIN DOWEL 8X14 2

12 M150-1003015 BOLT FLANGE MEX32 1
13 M150-1003012 BOLT FLANGE MEX35 4
14 M150-1003007 BOLT FLANGE M&X100 1
15 M150-1003008 BOLT FLANGE M6X 110 2
16 M150-1003034 BOLT FLANGE MEXA0 1
17 M150-1003106 BOLT FLANGE MEX20 2
18 92101-05012-OH | BOLT HEX M5X12-ZN.D 2




(L)ASSVY ISVIANVHI



CATALOG

CRANKCASE ASSY.(2) CRANKCASE ASSY.(2)

NO. PART NO. PART NAME aTyY NO. PART NO, PART NAME aTTY
24 M150-1003203 | BOLT FLANGE M6X12 2 1 M150-1003210 CRANKCASE ASSYR 1
25 M150-1003202 | SEPARATOR OIL 1 2 M150-1003320 BUSH ENGINE HANGER RUBBER 2
26 M150-1003022 | PIVOT CAM CHAIN TENSIONER 1 3 |M150-1003014 | GASKET CRANKCASE 1
27 M150-1003023 | OIL SEAL 15.2X12 1 4 |M150-1003310 | CANKCASEASSYL 1
28 M150-1003005 | BOLT FLANGE M6X 14 1 5 |M150-1003330 BUSH RR CUSHION UNDER RUBBER 1
29 M150-1003021 | PLATE KICK RETURN STOPPER 1 6 |M150-1003003 | NUT FLANGE M3 4
30 M150-1003008 | BOLT FLANGE M6X35 3 7 |M180-1003004 | WASHER @8 4
<3| M150-1003011 | BOLT FLANGE M6X25 3 8  [M150-1003001 BOLT STUD MBX187.5 2
a2 M150-1003201 |PLUG OIL 6.5X5 2 g M150-1003002 BOLT STUD MBX196.5 2

10 |91004-E6002-KAT | BEARING RADVAL BALL EE002 1
11 |M150-1003005 | PIN DOWEL 8X14 6
12 |[M150-1003110 | OIL SEAL 19.8X30X5 1
13 [M150-1003340 | OIL SEAL 72X42X7 1
14 |91004-E6004-2RS| BEARING RADIAL BALL EG004-2RS 1
15 |M150-1003032 | BOLT FLANGE MBX50 2
16 |91004-E6301-KAT | BEARING RADIAL BALL 6310 1
17 |M150-1003015 | PIN BRAKE SHOE ANCHOR 1
18 |M150-1003018 | OILSEAL 7.5X15 1
19 [M150-1003600 | NUT FLANGE M8 1
20 |M150-1003018 | BOLT DRAIN PLUG M12 1
21 [M150-10023018 | WASHER DRAIN PLUG 812 1
22 (M150-1003400 | TUBE BREATHER 1
23 [M150-1003500 | CTENSIONER CAM CHAIN 1




CRANKCASE ASSY.(2)




PARTS CATALOG

CRANKSHAFT CONROD & PISTON ASSY.

NO. PART NO. PART NAME ‘aTY
1 M150-1004100 | CRANKSHAFT & CONROD ASSY. 1
2 M150-1004007 |NUT M12X1.25 1
3 M150-1004011 | WASHERE12-148HV &12-140HV 1
4 M150-1004009  § NUT LOCK 1
5 M150-1004013 | WASHER 1
8 M150-1004012 [ GEAR KICK DRIVE 1
7 M150-1004005 |WASHER @12 1
8 M150-1004008 [ NUT M12 1
9 M150-1004002 |KEY WOODRUFF 2
10 M150-1004003 [ CLIP PISTON PiN 2
11 M150-1004006 | PIN PISTON 1

12 M150-1004001 [PISTON 1
13 M150-1004002 {PISTON RING SET 1




CRANKSHAFT CONROD & PISTON ASSY.




PARTS CATALOG

CAMSHAFT ASSY.

NO. PART NO. PART NAME aTyY
1 M150-1005004 NUT TAPPET ADJUSTING 2
2 M150-1005003 ma..\._ums. TAPPET ADJUSTING 2
3 M150-1005002 ARM VALVE ROCKER 2.

4 M150-1005005 SHAFT EX ROCKER ARM 1

5 M150-1005400 CHAIN CAMSHAFT, 1
) M150-1605300 CAMSHAFT COMP. 16T 1
T M150-1005200 SHAFT COMP. IN ROCK ARM 1
8 M150-1005100 PLATE COMP. STOPPER 1
9 M150-1001007 PIN DOWEL 10X16 2

10 M150-1005001 HOLDER CAMSHAFT 1




CAMSHAFT ASSY.




PARTS CATALOG

LEFT COVER >m.m<.

NO. PART NO. PART NAME aTyY
1 IM150-1008101 | COVERL 1
2 {M150-1008005 | GASKETLCOVER 1
3 |93903-00428-KAT | SCREW TAPPING 5T4.2X8-F-H 4
4 |M150-1008102 | PLATE LGOVER 1
5  |M150-1008500 | CLAMPER THROTTLE CABLE 1
6 |M150-1003034 | BOLT FLANGE M6X40 ]

7 M150-1008007 CLAMPER BREATHER DRAIN TUBE 1

8 M150-1003203 BOLT FLANGE MBX12 1
9 M150-1008009 STOP PLATE 1
10 | M150-1008008 CLAMPER BRAKE CABLE 1
1 M150-1008006 BOLT FLANGE MBX65 2
12 [M150-1008400 PEDAL KICK STARTER ASSY. 1
13 |96001-06022-08 | BOLT FLANGE MEX22-ZN.D 1
14 |M150-1008310 GEAR COMP. STARTER IDLE 1

5 |M150-1008200 SPINDLE COMP KICK STARTER ASSY. 1




ASSY d3IA0D L1431




PARTS CATALOG

FAN COVER AND SHROUD ASSY.

NO. | PARTNO. PART NAME @TY
1 M150-1009410 | COVER COMP. FAN 1
2 M150-1009002 | CLAMPER STARTER CABLE 1
3 M150-1009401 | DUCT CARBURETOR COOLING 1
4 M150-1009301 | SHROUD LOWER 1
5 M150-1008302 | SEAL SHROUD LOWER 1
6 M150-1009110 | SHROUD COMP. UPPER 1
7 M150-1009103 | CLIP HIGH TENSION CORD 1
8 M150-1008102 | SEAL SHROUD UPPER 1
9 M150-1009402 | SCREW ST4.8X16-F 8

10 M150-1003075 | BOLT M6X25 3




"ASSV ANOYHS ANV ¥3A0I Nvd



PARTS CATALOG

OIL PUMP ASSY.
NO. | PART NO. PART NAME aTY
1 | M150-1021000  [CHAIN OIL PUMP 1
2 | M150-1020002  |NUT FLANGE M6 1
3 | M150-1020001 |SPROCKET OIL PUMP DRIVEN 1
4 | M150-B-1003075 | BOLT MBX25 2

5 M150-1022000 | OlL PUMP SUB ASSY. 1




OIL PUMP ASSY.

-




FIG.10 PARTS CATALOG

DRIVEN PULLEY AND CLUTCH SUBASSY.

NO. PART NO. PART NAME QTY

1 M150-1032000 | OUTER CLUTCH ASSY., 1

2 M150-1033000 | BELT DRIVE 1

3 M150-1031000 | PULLEY ASSY. DRIVEN 1




CATALOG

TRANSMISSION ASSY.

NO. PART NO. PART NAME QaTY
1 M150-1040001 COVER TRANSMISSION 1
2 M150-1041000 GASKET TRANSMISSION COVER 1
3 91004-E6203-KAT | BEARING RADIAL BALL EG203 1
4 91004-E6202-KAT | BEARING RADIAL BALL E6202 1
5 91004-E6204-KAT | BEARING RADIAL BALL E6204 1
6 M150-1040008 BOLT SPECIAL M8X12 2
7 M150-1040002 WASHER &8 1
8 M150-1042000 QIL SEAL 20X32X6 1
9 M150-1040004 GEAR FINAL 1
10 194510-20000 CIRCLIP EXTERNAL 20 1
11 [M150-1040003 SHAFT FINAL 1
12 |M150-1043000 SHAFT COMP. COUNTER 1

13 |M150-1040007 NUT COMPRESSOR FLANGE M12 1

14 |M150-1040005 WASHER @12 1

15 |M150-1040006 SHAFT DRIVE 1




ASSV NOISSINSNVil



FIG.12 PARTS CATALOG

ELECTRIC SYSTEM

NO, PART NO. PART NAME aTyY

1 M150-1051200 STATOR COMP. 1

2 M150-1051100 FLYWHEEL COMP. 1




W3LSAS JIHLO33



FIG.13 PARTS CATALOG

ELECTRIC STARTER ASSY.

4
e

PART NO. PART NAME QaTY

M150-1060001 |FLANGE STARTING CLUTCH

M150-1063000 |OUTER COMP. STARTING CLUTCHASSY.

M150-1061000 |BEARING NEEDLE 28X32X17

M150-1062000 |GEAR COMP. STARTING CLUTCH

M150-1060003 |GEAR STARTER REDUCTION

M150-1060005 |BOLT FLANGE M6X16

1
1
1
1
M150-1060002 | SHAFT STARTER REDUCTION GEAR 1
1
2
1

=] =~ =] (%] e [44) 38} -

M150-1064000 |MOTORASSY. STARTER




ELECTRIC STARTER ASSY.




FIG.14 PARTS CATALOG

ELECTRIC STARTER ASSY.

NO. PART NO. PART NAME QTY

1 M150-1071000 |PULLEY ASSY. MOVABLE DRIVE 1




DRIVE PULLEY SUBASSY.




FIG.15

CATALOG

CARBURETOR CARBURETOR

NO. PART NO. PART NAME aTyY NO. PART NO. PART NAME aTY
24 93892-05012-18 | SCREW-WASHER, M5x12 2 1 1801-KAT-901 GASKET SETA 1
28 95002-02079 CLIP,TUBE)BT} o 2 16012-KAT-903 NEEDLE SET.JET 1
26 | 95002-02089 CLIF. TUBE(BS) 2 3 16013-KAT-904 | FLOAT SET 1
27 95005-35200-21 |  TUBE,35x210 2 4 16015-KAT-905 | CHAMBER SET.FLOAT 1
28 16199-GT8-600 TUBE 1 5 16016-KAT-906 SCREW SETA 4
29 99101-GHB-0112]  JETMAIN 112# 1 & 16028-KAT-807 | SCREW SETB 1
30 | 99103-Gv6-0350] JETSLOW 35% 1 7 18037-KAT-908 | PLATE SET. VALVE 1
31 16100-KAY-923 CARBURETOR BODY 1 8 16046-KAT-908 | BYSTARTERASSY., AUTO 1
g 16048-KAT-810 | WVALVE SETAER CUT 1
10 | 16050-KAT-911 | SPRING. COMPRESSION COIL 1
11 | 160BO-KJ9-003 | SCREW.PAN M5x12 1
12 | 16100-KAT-913 | GARBURETOR ASSY. 2
13 | 16107-KAT-914 | TOP 1
14 | 16111-KAT-915 | PISTON COMP, VACUUM 1
15 | 16155-KAT-902 | VALVE COMP.FLOAT 1
16 | 16165-KAT-916 | HOLDER.NEEDLE JET 1
17 | 16179-KAB-670 | BINDER 1
18 | 16180-GJ2-004 | CAP.HOLDER 1
19 | 95005-45270-509] TUBE 1
20 | 3500-04008 SCREW.PAN. Max8 1
21 | 93500-04012-1H | SCREWPAN, Max14 2
22 | 93892-04008-18 | SCREW-WASHER, M4x8 4
23 | 93892-04010-18 | SCREW-WASHER, M4x10 2




CARBURETOR




PARTS CATALOG

FRAME GROUP FRAME GROUP
NO. PART NO. PART NAME QTY NO. PART NO. PART NAME QTY
24 6.000.034 CABLE COMP. THROTTLE 1 1 6.000.061 ROLL CAGE CROSS BAR. FR. 1
25 6.000.040 CABLE COMP. REVERSE 1 2 8.070.034 ROLL CAGE BAR. LH. RH. 2
26 6.000.050 CABLE COMP. PARKING BRAKE 1 3 8.080.033 ROLL CAGE CROSS BAR. RR; 2
27 7.010.017 TUBE SEAT @25 8 4 8.070.035 ROLL CAGE BAR. L. R. SIDE 2
28 7.010.016 TUBE SEAT @32 2 5 2.000.012 FRAME COMP = v ’
29 $.090.001 BULB HEADLIGHT 2 6 8.010.047 R-WASHER 20
7 9.108.055 BOLT-WASJER M8X1.25X55 8
8 9.108.080 BOLT-WASHER MX1.25X50 6
9 9.220.008 NUT. FLANG. LOCK M3 8
10 9.700.001 BOLT. SPECIAL. M7/16"X28 2
1 9.700.002 WASHER. BELT. @12 2
12 9.700.003 NUT. BELT. M7/16" 2
13 8.112.025 BOLT-WASHER M12X1.25X25 2
14 9.220.012 NUT, FLANGE LOCK M12 2
15 7.020.012 FOOT PLATE. RUBBER 4
16 6.000.009 HEADLIGHT UNIT 2
17 9.108.040 BOLT-WASHER MB8X1.25X40 2
18 8.010.048 COLLAR. HEADLIGHT 2
19 8.010.049 BUSH. HEADLIGHT 2
20 9.700.004 BOLT. BANJO M10X24 B
21 7.020.024 HOSE ASSY. L. BRAKE. 34" 1
22 7.020.025 HOSE ASSY. R. BRAKE. 43" 1
23 7.020.026 HOSE ASSY. RR. BRAKE. 75" 1




dNOY9 INVUd



FIG.17 PARTS CATALOG

STEERING SHAFT ASSY. STEERING SHAFT ASSY.

NO. PART NO. PART NAME QaTY NO. PART NO. PART NAME QaTY
24 7.020.202 DUST COVER. R. BALL JOINT 1 1 7.010.014 COVER. STEERING BOLT 1
25 8.020.014 BRACKET. STEERING GEAR 2 2 $.100.612 BPLT. Mé6x12 3
25 $.220.008 NUT. FLANGE LOCK M8 8 3 9.400.006 WASHER. LOCK @6 3
27 9.708.145 BOLT. THROTTLE PEDAL MBx1.25x145 1 4 7.020.010 STEERING WHEEL 1
28 8.040.001(LH) | SPRING. THRGTTLE PEDAL RETURN 1 5 4.000.016 STEERING SHAFT . 1
29 9.108.040 BOLT-WASHER M8x1.25x40 2 6 7.010.026 BUSH. STEERING SHAFT 2
30 9.200.008 NUT M8 2 7 9.700.020 WASHER. SPECIAL @20 1
31 4.000.016 THROTTLE PEDAL COMP. 1 8 9.700.120 CIRCLIP @20 1
32 9.600.515 SCREW,PAN. M5x15 2 9 9.100.825 BOLT M8x25 2
33 8.300.005 WASHER.FLAT @5 2 10 9.400.008 WASHER. LOCK @8 2
34 9.200.005 NUT M5 2 11 4.000.015 STEERING KNUCKLE 1
35 4.000.015 BRAKE PEDAL COMP 1 12 4.000.014 STEERING GEAR 1
36 9.700.624 PIN 6x24 1 13 §5.108.025 BOLT-WASHER  MB8x1.25x25 4
37 8.010.004 PIN.SPINDLE 1 14 9.900.016 ROUND NUT M16x1.5 2
38 9.500.212 PIN.COTTER 2x12 1 15 4.000.008 STEERING BALL JOINT 2
39 6.000.063 SWITCHASS'Y. BRAKE LAMP 1 16 9.200.010 NUT. M10 2
40 9.600.306 SCREW.PAN M3x6 2 17 7.020.002 DUST COVER. L. BALL JOINT] ]
41 7.010.004 BUSH.PEDAL 4 18 8.010.071 TIE ROD 2
42 8.040.001(RH) | SPRING. BRAKE PEDAL RETURN 1 19 6.000.062 ROD END. 2
43 w.ﬂom.mmm BOLT.BRAKE PEDAL M8x1.25x222 1 20 9.300.010 WASHER. FLAT @10 2
44 6.000.027 MASTER CYLINDER 1 21 9.400.010 WASHER. LOCK @10 2
45 9.108.025 BOLT-'WASHER M8x1.25x25 2 22 9.800.010 NUT.CASTLE Mt0 2 ]
46 7.020.004 PEDAL PAD, . 2 23 9.500.215 FPIN.COTTER 2




FI1G.17

STEERING SHAFT ASSY.




FIG.18

PARTS CATALOG

SUSPENSION ARM ASSY. SUSPENSION ARM ASSY.
NO. PART NO. PART NAME aTY NO. PART NO. PART NAME aTY
24 6.000.003-1 TIRE, FR, 19x7-8 2 1 2.000.005-L SUPPORT. STRUT AND SPINDLE.L 1
25 6.000.003-G RIM. FR 2 2 9.108.105 BOLT-WASHER MB8x1.25x105 2
26 9.300.010 WASHER, FLAT @ 10 8 3 8.010.015 mnwnmm. UPPER SUSPENSION ARM 2
27 9.220.010 NUT, FLANGE LOCK M10 16 4 7.010.003 BUSH, UPPER SUSPENSION ARM 4
28 8.010.043 SPACER. FR. HUB 2 5 4.000.004 UPPER SUSPENSION ARM 2
29 9.300.014 WASHER. FLAT & 14 2 & 9.220.008 NUT, FLANGE LOCK M8 2
30 9.800.014 BOLT, CASTLE. Mt4 2 7 9.220.012 NUT, FLANGE LOCK  M12 4
31 9.500.330 PIN.COTTER  ©3x30 2 8 7.020.025 DUST SEAL. BALL HEAD 4
32 7.020.009 COVER, DUST, HUB 2 g 8.020.053 SPACER. BALL HEAD 4
33 9.110.040 BOLT-WASHER  M10x1.25x40 4 10 2.000.005-R SUPPORT. STRUT AND SPINDLE. R 1
34 6.000.028-R FRONT BRAKE CALIPER. R 1 1 9.100.814 BOLT M8x14 4
35 6.000.325 CUSHION ASSY. FR. L=325 2 12 9.400.008 WASHERLOCK &8 4
36 9.110.080 BOLT-WASHER M10x1.25x80 4 13 9.100.612 BOLT MBx12 12
37 8.020.034 DUST CAPLOWER SUSPENSION ARM 8 14 9.400.006 WASJER LOCK @6 12
38 7.010.002 BUSH. LOWER SUSPENSION ARM 8 15 7.020.016 PAD SET. FR. BRAKE CALIPER 2
39 9.040.001 O-RING @21.2%2.65 8 16 6.000.028-L FRONT BRAKE CALIPER.L 1
40 4.000.023 LOWER SUSPENSICN ARM ASSY. 2 17 8.010.054 DISC. FR. BRAKE 2
41 6.000.003 FR WHEEL ASS'Y 2 18 9.040.002 DUST SEAL 47x25-7 2
19 9.030.002 BEARING 6204 2
20 9.710.025 BOLT, TIRE M10x 1.25x25 8
21 8.010.055 HUB, FR. WHEEL 2
22 9.030.003 BEARING 6203 2
23 9.040.003 DUST SEAL 42x27-7 2




SUSPENSION ARM ASSY.




FIG.19 PARTS CATALOG

REAR CARGO RACK/SEAT/BELT REAR CARGO RACK/SEAT/BELT
NO. PART NO. PART NAME aTY NO. PART NO. PART NAME QTY
24 6.000.011 HEAD-REST 2 1 9.600.520  |SCREW.PAN. MS5x20 2
25 8.000.044 SEAT COMP 1 2 6.000.010 TAIL LIGHT 1
26 9.700.001 BOLT, SPECIAL. M7/16"x28 1 3 9.400.005 WASHER LOCK @5 2
27 9.700.002 WASHER, BELT @12 1 4 9.200.005  |NUT, MS 2
28 | 9.700.003 NUT, BELT M7/16" 1 5 2000001 |REAR CARGO RACK 1
20 | 9.100.840 BOLT M8x1.25x40 2 6 9105020  |BOLT-WASHER M8x1.26x20 4
30 | 9220008 NUT FLANGE LOCK M8 2 7 9.220008  |NUT, FLANGELOCK M8 8
31 6.000.057 RAIL SET. SEAT 1 8 8.0B0.020  |SUPPORTER. REAR CARGORACK| 2
32 9.090.002 BULB. TAIL LIGHT 1 9 7.010.016 TUBE SEAT @32 2
10 8010047  |R-WASHER 2
11 9.108.055  |BOLT-WASHER M8x1.25x55 2
12 6.000.053  |CAP COMP. FUEL FILLER 1
13 4.000.011 TANK COMP. FUEL 1
14 9.108.025 |BOLT-WASHER M8x1.25x25 4
15 §.010.034 COLLAR. TANK COMP. 4
16 7020005  |RUBBER MOUNT 4
17 9.300.008  |WASHER FLAT ©8 4
18 6.000.046 |COCKASSY. FUEL AUTO 1
19 6.000056  |FILTER 1
20 7.020021  |TUBE COMP. FUEL. #1 1
21 7.020022  |TUBE COMP. FUEL. #2 1
22 7020023 |TUBE COMP. VACUUM 1
23 6.000.045  |BELT, SAFETY 1




1138/4vaASHMOIVE 09UVI dVvIH



FIG.20 PARTS CATALOG

REAR SWING ARM ASS'Y. UPPER REAR SWING ARM ASS'Y. UPPER
NO. PART NO. PART NAME QTY NO. PART NO. PART NAME QTY
24 7.010.008 BUSH. CON'RQD 8 1 9.220.012 NUT. FLANGE LOCK M12 1
25 8.020.013 WASHER. CON' RGD 4 . 2 8.010.042 WASHER. ENGINE MOUNT LINK o1
26 9.108.016 BOLT-WASHER M8X1.25X16 4 3 7.020.001 CUSHION., ENGINE MOUNT LINK 1
27 9.710.195 BOLT-WASHER M10X1.25X195 1 4 8.020.045 SPACER .ENGINE MOUNT LINK 1
28 8.010.025 SPACER, ENGINE MOUNT 1 5 8.010.041 COLLAR. ENGINE MOUNT LINK 1
29 7.020.024 COVER, REVERSE LEVER 2 g 8.020.044 BRACKET. AIR CLEANER ASSY. 1
34 2.200.008 NUT, M8 6 7 9.300.012 WASHER. FLAT @12 1
31 9.108.020 BOLT-WASHER M8X1.25X20 2 8 9.200.012 NUT. M12 1
32 8.040.004 SPRING, CABLE. 1 9 6.000.026 ENGINE MOUNT LINK 1
33 6.000.064 BRACKET, LEVER 2 10 9.220.010 NUT, FLANGE LOCK  M10 1
34 9.100.830 BOLT M8X30 2 i 9.100.635 BOLT M6 35 3
35 6.000.065 LEVER. REVERSE, PARKING BRAKE 2 12 8.010.034 COLLAR. BRACKET 3
36 8.040.003 SPRING, LEVER 2 13 7.020.005 RUBBER MOUNT 3
37 8.020.082 SPACER, LEVER 4 14 9.300.008 WASHER @6 3
38 9.108.040 BOLT-WASHER M8X1.25X40 2 15 9.200.006 NUT M6 3
39 9.300.005 WASHER FLAT @5 2 16 9.110.045 BOLT-WASHER M10x1.25x45 1
40 9.600.512 SCREW, PAN, M5X12 2 17 8.010.076 SPACER. ENGINE 1
41 9.220.008 NUT FLANGE LOCK M8 2 18 9.600.655 SCREW.PAN. MBx55 2
42 7.020.026 COVEV, LEVER. GREEN/ BLACK 2 19 7.010.029 COVER. ELECTRIC ASS'Y. 1
43 £.000.051 ROD ADJUSTING,CABLE 2 20 2.000.203 REAR SWING ARM ASS'Y. UPPER 1
44 6.000.042 PARKING BRAKE/REVERSE LEVER ASSYY. 2 21 9.112.060 BOLT-WASHER M12X1.25X60 2
22 ©.220.012 NUT, FLANGE LOCK  M12 2
23 8.030.001 CON' RCD 2




REAR SWING ARM ASSY. UPPER




PARTS CATALOG

ENGING/MUFFLER/AIR CLEANER ENGING/MUFFLER/AIR CLEANER

NO. PART NO. PART NAME QaTYy NO. PART NO. PART NAME QaTYyY
24 7.010.021 CASE COMP. AIR CLEANER 1 1 6.000.019 REVERSE ASSY. 1
25 7.010.022 ELEMENT, AIR CLEANER 1 2 8.010.050 INTERNAL COLLAR.REVERSE 1
26 7.010.023 ELEMENT, AIR CLEANER SECOND 1 3 9.220.016 NUT FLANGE LOCK M16 1
27 7.010.024 COVER, AIR CLEANER 2 4 9.101.020 BOLT, M10x20 3
28 9.400.005 WASHER LOCK @5 2 5 9.400.010 WASHER LOCK @10 1
29 9.100.612 BOLT, Méx1z 2 6 8.020.057 BRACKET, REVERSE 1
30 8.020.076 CHAIN PROTECTOT. RR. 1 7 9.200.008 NUT, FLANGE LOCK M8 1
31 9.100.816 BOLT, M8x18 2 8 8.020.058 CONMNECTOR PANEL,REVERSE 1
3z 9.400.008 WESHER LOCK 28 2 8 9.100.840 BOLT. M18x1.25x40 1
10 9.400.010 NUT, FLANGE LOCK M10 1
" 8.020.056 BAND, AIR CL EANER CONNECTING TUBE 1
12 6.000.017 AlR CLEANER ASSY. 1
13 6.000.024 CARBURETOR 1
14 2.060.009 ENGINE, 150cc 1
15 8.030.005 RACK BUPPORT, MUFFLER 1
16 8.101.025 BOLT. M10x25 1
17 6.000.215 PROTECTOR,MUFFLLER 1
18 6.000.015 MUFFLER COMP.EX t
19 8.020.055 CLAMP BOOT 1
20 7.020.012 BOOT,SIDE CASE 2
21 9.040.027 NUTMUFFLER JOINT, M6 1
22 9.040.005 GASKET, EX, PIPE 1
23 7.020.013 AR CLEANER CONNECTING TUBE 1




ENGING/MUFFLER/AIR CLEANER




FIG.22 CATALOG

REAR SWING ARM REAR SWING ARM

NO. PART NO. PART NAME aTy NO. PART NO, PART NAME QaTY

24 9.112.060 BOLT-WASHER  M12x1.25x60 2 1 9.110.040 BOLT-WASHER  M10x1.25x40 4
2 9.220.010 NUT FLANGE LOCK  M10 4
3 6.000.006 CUSHION ASSY. RR 2
4 9.108.100 BOLT, M8x1.25x100 1
5 8.400.008 WASHER LOCK o8 1
] 9.200.006 NUT, Mg 8
7 9.400.006 WASHER LOCK 06 5
8 9.100.616 BOLT M6 x16 ¥
9 7.010.031 COVER , DISC, RR 1
10 9.100.812 BOLT, M8x12 1
11 9.400.008 WASHER LOCK @8 1
12 7.010.006 BUSH . SWING ARM 4
13 8.010.028 SPACER. SWINGARM 2
14 7.020.022 PAD SET, RR, BRAKE 1
15 6.000.229 CALIPER ASS'Y. RR 1
16 6.000.082 GUARD, CHAIN, DISC 4
17 7.010.028 COVER, BATTERY 1
18 7.020,023 BAND, BATTERY 1
19 7.020.020 CUSHION, BATTERY UNDER 1
20 £.000.055 BATTERY {(GTX8-BX) 1
21 2.000.202 RR, SWING ARM COMP. UNDER 1
22 9.220.012 NUT FLANGE LOCK M12 2 )
23 7.020.008 CUSHION BUSH, SWING ARM -2




REAR SWING ARM




FIG.23 PARTS CATALOG

REAR HOUSING REAR HOUSING

NO. PART NO. PART NAME aTy NO. PART NO. PART NAME QaTY

24 7.020.009 COVER. DUST. HUB 2 1 9.108.022 BOLT-WASHER M8X1.25X22 4

25 6.000.052 REAR SHEEL ASSY. 2 2 8.010.053 DISC.RR,BRAKE 1
3 9.220.008 NUT, FLANGE LOCK M8 14
4 8.010.057 REAR AXLE. 1
5 9.070.001 CHAIN. DRIVE 1
6 8.010.077 REAR SPROCKET 1
7 9.108.027 BOLT-WASHER MBX1.25X27 4
8 9.040.006 DUST SEAL 50X34-7 2
9 2.030.008 HOUSING COMP, RR, AXLE BRG 2
10 9.030.004 BEARING 6206 2
" B.020.028 BEARING BASE 2
12 9.108.040 BOLT-WASHER M8Xx1.25X4{ 6
13 9.040.007 DUST SEAL 42X30-7 2
14 9.710.028 BOLT.TIRE M10X1.25X28 8
15 8.010.056 HUB. REAR AXLE 2
16 6.000.052- TIRE. RR. 22X10-10 2
17 6.000.003G RIM. RR 2
18 9.300.010 WASHER @10 4
19 9.220.010 NUT. FLANGE LOCK M10 8
20 8.020.029 HOLDER. RR. COVER 2
21 9.700.018 WASHER. RR. WHEEL @16 2
22 9.800.016 BOLT CASTLE M16 2
23 9.500.430 PIN. COTTER 4X30 2




REAR HOUSING




PARTS CATALOG

WIRE HARNESS/ELECTRICAL
NO. PART NO. PART NAME QTY

n 6.000.049 1 HARNESS. WIRE 11
20 6.000.048-10] SOCKET COMP 11
311 7.010.027 "1 COVER. SWITCH 11
411 9.600.515 i SCREW. PAN M5X15 2.
57 9.400.005 WASHER LOCK @5 27
6it 9.200.005 : NUT, M5 21
T 65.000.020 ; IGNITION START SWITCH 15
8" 6.000.047 ENGING STOP BUTTON 11
9 6.000.058.: HEADLIGHT SWITCH 17
10Z | 9.100.6307 BOLT, M6X30 2
AN 9.400.006 WASHER LOCK &6 2.1
122 9.200.006 = NUT, M6 37
13 6.000.036 RECTIFIER COMP. REGULATE 1
14= 6.000.037 = UNIT COMP. C.D. I. 171
15 6.000.035 STARTING RELAY 1.1
167 9.6800.625~ SCREW, PAN M6X25 17
17 9.600.410 SCREW, PAN M4X10 1.1
18 9.300.004 1 WASHER LOCK @4 171
19" 9.200.004 | NUT, M4 11
20 6.000.038 1 RESISTOR COMP 10W 100Q 1=
21 6.000.025™ COIL COMP. IGNITION 1
22 7.010.030 LABEL. IGNITION START SWITCH 1




WIRE HARNESS/ELECTRICAL




CATALOG

RVERSE ASSY.

NO. PART NO. PART NAME QaTy
1 8.030.016 GEAR CASE, R 1
2 8.030.017 GEAR CASE, L 1
3 8.030.018 COVER, GEAR SHITING SHITING YCKE 1
4 9.030.004 BEARING 6003 DDU 1
5 6.000.033 COUNTER GEAR SHAFT COMP 1
6 8.010.064 BLUSHING, DRIVE GEAR 1
I 8.010.065 DRIVE GEAR 1
8 8.020.059 COLLAR, DRIVE GEAR 1
9 7.020.017 RUBBER OIL SEAL 1
10 9.030.005 NEEDLE BEARING 28X35X20 1
11 8.010.061 DRIVE SPROCKET 1
12 8.010.066 INTERNAL COLLAR 1
13 8.040.003 SPRING, GEAR SHIFTING YOKE 1
14 9.700.112 CIRCLIP @12 1
15 8.010.067 GEAR SHIFTING YOKE 1
16 9.600.620 SCREW. PAN. M&X20 2
17 $.200.004 NUT HEX 8MM 3
18 9.400.005 LOCK WASHER &8 9
19 9.100.840 BOLT, M8X40 3
20 9.100.825 BOLT, M8X25 B




FIG.25

REVERSE ASSY.




